TS 305

11:3 :1 Description Sf:;;il Qty I;?:_I Description SCI:E:[—:- | Qty
i | SANDING CLOTHES 312 604 i 3% | REFERENCE LABLE 2
3 | BASE I 32 | SCREW M5X6 i
3 | BEARING 18020471 2 33 | M. GAUGE POINTER |
4 | KEY ASX25 1 34 | KNOB BOLT I
5 | ROTOR 1 35 | BIG FLAT WASHER 46 1
| 6 | CENTRIFUGAL SWITCH 1 36 | MITRE GAUGE 1
7 | STATOR/WINDINGS I 37 | GAUGE SLIDE i
8 | CAPACITOR ) 38 | PIN @5x12 p
9 | SCREW MaX8 2 39 | NUT M6 6
10 | CAPACITOR BOX | 40 | TRUNION (1) 1
It | MOTOR HOUSING 1| | 41 | WORK TABLE L
12 | FAN CoVER 1 42 | PANHEAD SCREW M6x20 6
13 | SCREW M4X8 3 43 | TRUNION (2) 1
{14 | Fan 1 44 | SCREW M4x6 2
[ 15 | screw M5X20 6 45 | SWITCH KEY 1
16 | END BELL I 46 | SAFETY SWITCH 1
17 | CENT SWITCH PLATE | 1 47 | SCREW | Max6 1
(8 | SCREW M6X25 4 | | 48 | SWITCH PLATE 1
19 | TABLE LOCK ASSEMBLY 49 | CORD & PLUG 1
" 20 | ADIUSTING PIN 2 50 | TOOTH WASHER ds 1
21 | FLAT WASHER d6 2 51 | SCREW M5x10 1
22 | RUBBER PAD 4 52 | EARTHING LUG Ie
23 | NUT M6 4 53 | SCREW - MSx10 4
34 | FIAT WASHER d6 8 54 - | WIRING BOX ;
25 | DISC i 55 | EARTHING MARK 1
26 | WASHER i 56 | RIVET } @2x6 1
27 | PANHEAD SCREW M6X20 1 57 | FLAT WASHER dd 3
28 | DUST CHUTE COVER 1 58 | NAME PLATE |
29 | SPRING WASHER d6 2 59 | WARNING LABEL 1
30 | SCREW MEX20 2 60 | ROTATION ARROW 1
|| SAFETY GUARDS 1 .



christian.eckerstorf
Textfeld

christian.eckerstorf
Schreibmaschinentext
TS 305

christian.eckerstorf
Schreibmaschinentext

christian.eckerstorf
Schreibmaschinentext


® ®00

©
®






